Removal of Hardness Using Ground Water Treatment Plant
Sludge

by

Ahmad Fitri Bin Abd Rahim
11656

Dissertation submitted in partial fulfillment of
the requirements for the
Bachelor of Engineering (Hons)

(Civil Engineering)

JANUARY 2011

Supervisor: AP Dr. Shamsul Rahman Mohamed Kutty

Universiti Teknologi PETRONAS
Bandar Seri Iskandar
31750 Tronoh

Perak Darul Ridzuan



CERTIFICATION OF APPROVAL

REMOVAL OF HARDNESS USING GROUND WATER TREATMENT PLANT
SLUDGE

by

Ahmad Fitri Bin Abd Rahim

A project dissertation submitted to the
Civil Engineering Programme
Universiti Teknologi PETRONAS
In partial fulfillment of the requirement for the
BACHELOR OF ENGINEERING (Hons)
(CIVIL ENGINEERING)

Approved by,
[...]
CHAPTER 1: INTRODUCTION 1
1.1 Background Study........ccconeeeerreeeeocernencnreesenenesensnrnnsenes 1
1.2 Production of Ground Water Treatment Plant Sludge.....2
1.3 Water Recycling Treatment at Tasek Cement Factory .... 8
1.4 Problem Statement ........cooveeemeeveenrnninsiiisieerisinenienens 9
1.5 ODJECHIVE .....vccrerieeerirreesensosrnesesensrcscessessesmssssersosesssnseneas 10
1.6 Scope Of StudY ...coeverrirererecirecmceeese et aesees 10
CHAPTER 2: LITERATURE REVIEW .11
2.1 Types of hardness........ccevvrmrerececnrssescrecereeennessesssennae 11
2.2 Removal of Hardness ........ccccoevevmeecvresmnisssesissssssssesnnnns 11
2.2.1 1on EXChange...........covverminiinnnenienieseescescracrnseeeeseeennanans 11
2.2.2 Lime Soda Softening........c.cccevvevciererrcnccenneinenenecennecns, 15
2.2.3 Crystallization Process in Pellet Reactor ..........cccuu........ 17
CHAPTER 3: METHODOLOGY 20
3.1 Methodology Flow Chart ............co.cveernimrerseaianssecsensnnes 20
3.2 Literature ReVIEW......oocvcerceceirrecerecnsierisnssessseresseansnnes 21
3.3 Site Visit to the Tasek Cement Factory ......c..ccceceeeernannn. 21
3.4 Total Suspended Solids (TSS) Test Procedure .............. 21

iii



CHAPTER 4:

3.5 pH Measurement Procedure.........ceecevececenericnecveniruennns 22
3.6 Nitrogen, Ammonia Test using Nessler Method............. 22
3.7 Nitrate Test using Cadmium Reduction Method ............22

3.8 Alkalinity Test Procedure .........oevvcveccrmmvecenneniennvnncnn 23
3.9 Sulfate Test using SulfaVer 4 Method.........cccoeervnrenecee. 23
3.10 Preparation of GWTPS .....ccooereerevcreerrertrccerensrerssnnsenne 23

3.11 Experimental procedure of removal of hardness by using

3.12 Hardness Determination Tests — Magnesium and Calcium

using Calmagite Colorimetric Method...................... 24
3.13 Milestone of the Project .......ccee.. et 26
RESULTS AND DISCUSSION ... .27
4.1 Characteristic Tests Result.............crvceereresercrenenernrenee. 27
4.2 Removal of magnesium hardness using Ground Water
Treatment Plant Sludge(GWTPS)........ccoooeiiinnal. 28
4.3 Removal of calcium hardness using Ground Water
Treatment Plant Sludge (GWTPS)........cccoevvnenennnnn. 30
4.4 Removal of total hardness using Ground Water Treatment
Plant Sludge (GWTPS)......ccoiiiiiiiiiiiiicenn, 31
4.5 Effect of variation of pH vs. contact time for various
dosages of GWTPS. ... .o, 33
4.6 Chemical Precipitation ........ccceccenreeneereesnnnsiseeenens 34

4.6.1 Determining the optimum pH to remove magnesium at
various dosages of soda-ash (Na2CQO?3) and fixed pH...34

4.6.2 Determining the optimum pH to remove calcium at fixed
dosage of soda-ash (Na2CO3) and.various pH............ 35

4.6.3 Determining the optimum dosage to remove calcium and
magnesium at fixed pH and various dosages of soda-ash
(Na2CO03) e 37

iv



CONCLUSION 38
RECOMMENDATION.. 38
REFERENCE 39
APPENDIX . .41
LIST OF FIGURES
FIGURE PAGE
Figure 1.1: Water treatment plant at Chica, Kelantan 3
Figure 1.2: Cascade Aerator 3
Figure 1.3: Aeration Tank 4
Figure 1.4: Lamella clarifier 5
Figure 1.5: Sludge Balancing Tank 6
Figure 1.6: Sludge cake 6
Figure 1.7: Water recycling treatment system at Tasek cement factory 7
Figure 2.1: Basic structure of a water softener 11
Figure 2.2: Water softening and recharging process 12
Figure 2.3: Hardness removal in ion-exchange column 13
Figure 2.4: Summary of softening reactions 14
Figure 2.5: Typical Spiractor-Type Fluidized Bed Crystaltizer 16
Figure 2.6: Water softening technology in Pellet Reactor 18
Figure 3.1: Flow Chart activities 19
Figure 4.1: Graph of Residual Magnesium Hardness 28
Concentration Vs Contact Time
Figure 4.2: Graph of Residual Mg and Ca hardness concentration vs 29
contact time at fixed GWTPS dosage
Figure 4.3: Graph of Contact Time Vs Dosage for Magnesium Hardness 29

v



Figure 4.4: Graph of Residual Calcium Hardness Concentration Vs 30

Contact Time
Figure 4.5: Graph of Contact Time Vs Dosage for Calcium Hardness 31
Figure 4.6: Graph of Total Hardness Concentration Vs Contact Time 31
Figure 4.7: Graph of total hardness concentration vs dosage 32
Figure 4.8: Graph of pH vs contact time 33
Figure 4.9: Graph of Ca and Mg Hardness Concentration vs dosage 34
of Na,COzat pH 9
Figure 4.10: Ca and Mg Hardness Concentration vs dosage of Na;CO3 35
at pH 12
Figure 4.11: Graph of Calcium and Magnesium vs pH 36

Figure 4.12: Graph of Calcium and Magnesium Hardness Concentration 37
vs Dosage of NayCOs at pH 13

LIST OF TABLES
TABLE PAGE
Table 1.1: Degree of hardness based on hardness concentration 1
Table 1.2: GWTPS constituent 6

Table 4.1: Result of several tests conducted to determine the characteristic 26

of water sample

vi



WHO

COD

FBCs

TSS

GWTPS

LIST OF ABBREVIATION

World Health Organization
Chemical Oxygen Demand
Fluidized Bed Crystallizers
Total Suspended Solid

Ground Water Treatment Plant Sludge

vii



CHAPTER1

INTRODUCTION

1.1 Background Study

Hardness in water is caused by the ions of calcium and magnesium. Water gets
harder if the amount of calcium and magnesium is increased. Strontium (Sr) and
barium (Ba) also contribute to water hardness but the amounts of these elements are
usually so small that they can be neglected (Gillberg et al., 2003). Calcium usually
enters the water as either calcium carbonate (CaCOs), in the form of limestone and
chalk, or calcium sulphate (CaSOy), in the form of other mineral deposits. The
predominant source of magnesium is dolomite (CaMg(CO;),). Hard water is
generally not harmful to one's health: Table 1.1 shows the degree of hardness based

on hardness concentration.

Table 1.1: Degree of hardness based on hardness concentration

Hardness mg/L as CaCO,

Soft 0to75
Moderate 75 to 150
Hard 150 to 300
Very hard Above 300

The reason why water becomes hard is that groundwater often flows through different
layers of rock where the water pick up dissolved minerals and particles. Hard water
reduces the effects from detergents in Jaundry machines and consequently more
detergents must be used. Water that contains significant amounts of calcium and

magnesium could cause a mineral scale build up in pipes which eventually can clog the



pipes. Hard water will also cause mineral scale build up in bathtubs, sinks and on

everything the water is used (UWSP, 2009).

According to the guidelines from the Worlds Health Organization (WHO) scale

deposition will occur when the hardness of Calcium Carbonate (CaCO3) raise above

200 mg/l. The scale deposition will increase if the water is heated. On the other hand,
hardness below 100 mg/l will make the water more acidic resulting in corrosion in
the pipes. There are no recommended guidelines based on health for hardness,

however very hard water can give an unpleasant taste for some (WHO 2009).

1.2 Preduction of Ground Water Treatment Plant Sludge

Water treatment plant in Chica, Kelantan which is fully owned by Air Kelantan Sdn.
Bhd. started its operation on July 2003. This water treatment plant with the capacity
of 60MLD, supplies water to the areas around Kota Bharu and Bachok, Kelantan.
From the water that is treated in this plant, 87.2% is for domestic use, 11.6% is for

industrial use while 1.2% supplies to the mosque.

Chica water treatment plant is fully computer controlled by a system known as
System Control and Date Acquisition (SCADA) system which operates 24-hour (real
time system). This makes Chica water treatment plant become the most high
technology and advanced water treatment plant in Kelantan: The treated water

sample is taken every week to be tested to ensure the quality is within the |
specification. The physical analyses of the treated water are the pH, turbidity and
coliform test. The organic and metal content such as iron, manganese and ammonia

are also being measured.



The source of water of this treatment plant comes from rivers (70%) and
groundwater (30%). The groundwater is taken from 6 well fields (10 acre per well
field) with 36 boreholes. The well can be divided into three aquifers which are the
first aquifer (15-25m deep), second aquifer and the third aquifer.

The water treatment plant system is shown in the Figure 1 below.

Raw Water » Cascade Aerator » Aeration tank > M;;lll{lg
A
Rapid gravity Lamelia Clarifier Flocculation &
sand filter coagulation tank
Backwashing j-~—————— Shfdge > . Sludge
= - balancing tank thickening tank

Figure 1.1: Water treatment plant at Chica, Kelantan

The raw water discharge to the inlet of this treatment system is around 2500 n*/hr.
From the inlet chamber, the water is flowed to the Cascade Aerator. Cascade
Aerator is natural draft gravity aeration for iron oxidation and dissolved oxygen
increase. A simple cascade consists of a lateral sequence of basins at various levels,
the water spilling over from one basin to the next lower one. It is capable of adding 5
ppm oxygen and reducing small amount of free carbon dioxide. This aerator is also

applied to iron removal and wastewater dissolve oxygen boost applications.



Figure 1.2: Cascade Aerator

The water then flows into the aeration tank. The basic purpose of aeration is the
reduction of the content of substances which cause unpleasant tastes and odors as
well as discoloration. 6 tonne of lime is added for about 10 times daily. The bubbles
can be seen at the surface of this tank as oxygen is added. This oxygen is used to
oxidize dissolved iron and manganese and form nearly insoluble hydroxide sludge so

that it can be removed in a settling tank or by means of a coarse filter.

Figure 1.3: Aeration Tank

The aerated water enters the mixing tank where it is rapidly mixed with hydrated
lime slurry. Speed of the rapid mix mixer is about 1730 rpm. 10 mg/l of lime is
added. The manganese is removed at pH 8 with dose chloride used as oxidation
agent. To adjust the pH, polyaluminium chloride (PAC) is added to lower the pH if
the pH of raw water is higher than pH 8. While to raise the pH from pH 5 to 7,

4



hydrated lime is added. It can be seen the color of the water inside this tank is
brownish as the manganese oxide and iron oxide are formed. Alum is also added

which its concentration should be less than 0.2 mg/l.

The water then enters the flocculation and coagulation tank. Alum liquid and
polymer is added to allow the small particles to floc between each other. These
flocculants is mixed using mixer with a speed of 1690 rpm. Coagulation and
flocculation is a clarification method that works by using chemicals which
effectively "glue" small suspended particles together, so that they will settle out of
the water or stick to sand or other granules in a granular media filter. Many of the
suspended water particles have a negative electrical charge. The charge keeps
particles suspended because they repel similar particles. Coagulation works by
eliminating the natural electrical charge of the suspended particles so they attract and

stick to each other.

Next, the water flow into the lamella clarifier which is allow vertical flow from the
below of the tank. There are five upflow inclined plate clarifier with 15 overflow
weirs built in this water treatment plant. This clarifier ensures laminar flow
conditions, which results in hydraulic uniformity and high effluent quality. It permits
great reduction in the space needed for clarification equipment. In the lamella
clarifier, flow enters form both sides of the lamella plate. This allows the feed flow to
be equally proportioned, directed and distributed to all settling surfaces without
impeding the movement of solids settled. The white layer forming at the water
surface of this basin is the iron oxide which is formed during mixing and flocculation

process. The slow flow in this large basin allows the floc to settle to the bottom.



Figure 1.4: Lamella clarifier

After separating most floc, the water is filtered as the final step to remove remaining
suspended particles and unsettled floc. In this treatment plant, 10 filtration beds, each
consist of 2 beds separated by wash through is used. The filtration rate of this rapid
gravity sand filter is 1.5 m’/hr. Rapid sand filters use relatively coarse sand with
diameter 1.2 to 2.4 mm, fine sand with diameter 0.85 to 0.95 mm and other granular
media to remove particles and impurities that have been trapped in a floc through the
flocculation chemicals. Water and flocculants flows through the filier medium under

gravity and the flocculated material are trapped in the sand matrix.

Rapid sand gravity filter is cleaned every 72 hours, by backwashing, which involves
reversing the direction of the water. During backwashing, the bed is fluidized and
care must be taken not to wash away the media. The backwashing process is at rate
of 5 m’/hr for 20 minutes. The water from the service tank is used for backwashing

process.

The contaminated water from backwashing process is disposed, along with the
sludge from the sedimentation basin into the sludge balancing tank. This wet sludge
then is removed into the sludge thickening tank to be dried into cake formed. The

sludge cake is disposed to the landfill.



Figure 1.5: Sludge Balancing Tank Figure 1.6: Sludge cake

While the clean water from the filtration tank will enter the contact tank where
disinfection process is conducted before it is flowed into the clear water tank. Certain
amount of chlorine is added to ensure the treated water will not be contaminated

during its delivery process.
Table 1.2 below shows the GWTPS constituents.

Table 1.2: GWTPS constituents

Constituent Percentage by weight

(%)
CaO 35.9
F6203 29.7
Si0; 19.5
Al O4 9.43
EU203 2.71
P>0s 2.10
Mn 0.35
CoO 0.23
Re 0.21
BaO 0.19
K,0O 0.056
TbsO 0.045
SrO 0.019




1.3 Water Recycling Treatment at Tasek Cement Factory

Figure 1.7 below shows the water recycling treatment that has been conducted at the

Tasek cement factory at Ipoh.

Quarrywater

Pond

i

Rapid Sand
Filter

=

Storage Tank

Kiln 4 Kiln 3
A

. :

Water used for Water used for Raw
Raw Milling and Milling, Cement
Cement Miliing Milling and cooling
process purpose

Drain Drain I mii wh "

»| Water
discharge

| Sedimentation

Cooling Tower
2 Tank

Figure 1.7: Water recycling treatment system at Tasek cement factory

From the main pond, it goes to the rapid sand filter in order to filter the sand
contaminant that contained in the water. There are two rapid sand filters available.
After that, the water will transferred to Kiln 3 and Kiln 4 tank through the storage
tank. From Kiln 3 tank, the water will be using for several processes which are raw

milling, cement milling and cooling process. The used water lastly will be sent to

8



two paths which are to provided drain; and releases as water discharge. There are
three points to discharge the water which are W1, W2 and W3 (same goes to water
that flow through Kiln 4). For water that going through the provided drain, the water
will gathered into the sedimentation pond in order to settle the contaminant contains
except for drain water that came from Kiln 4. The water will flow to the cooling
tower for cooling purpose before entering the sedimentation tank. Then the water

will be pumped back to the main pond and will be used again. (Recycling system)

1.4 Problem Statement

At Tasek cement factory at Ipoh, the production of cement demanding huge quantity
of water. Therefore, the pond nearby the factory is used as the main source. In the
meantime, the pond is surrounded by the limestone hills and also the dusky air due to
the cement production itself. In the other hand, high calcium sources were there since
the quarry water is the water that contains high level of calcium due to the limestone
blasting activities. Since the cement factory is working, there is no hardness removal
process done by the management in its water recycling treatment system so that the
discharge water containing high amount of hardness will freely flow to the drainage

system around the cement factory.

High amount of hardness can cause several problems. In this case, the hardness cause